YANMAR

Item

© 00 N O Ul WN B

=
= o

Part No.

119749-91040
119749-91050
119749-91060
119749-91001
198461-52950
129927-77930
129989-08010
26106-080252
26366-080002
129989-09020
INS-KP4-0012

Description

Control Panel

Ignition Key, Engine Control Panel

Isolator Mount 1/4"-20 KIT
Wiring Harness (ECO)
Relay

70A, 12V Relay

Panel Mounting Bracket

Bolt, M8 x 1.25 - 25 (Flanged hex head)

Nut, M8 x 1.25 (Flanged hex head)

Alternator Sub Harness
Installation Document

YANMAR CO., LTD.

YANMAR AMERICA CORP.

Quantity Remarks
1
2
1
1
0 Included w/ engine
2
1
2
2
1
1

MODELS
4TNV84T-Z
4TNV98-Z
4TNV98T-Z

ﬁ

J60
Actuator
J59 Relay J63
infa Sub
Relay
ea—— W
== CR4/362
Preheat
Relay
CR3/J61
[N\—starter
H Relay
ﬁ | ‘ %
T + B ALF ES

all

¢

NOTE: Sub relay is optional and not included with the engine.

PAGE 1 OF 6

KP4 - PANEL KIT
INS-KP4-0012




~

YANMAR CO., LTD.
== YANMAR AMERICA CORP.
YANMAR.

Installation Instructions

NOTE: Only the Main and Rack Actuator Relays are required for the function of the Yanmar ECO engines. These relays are
supplied with the distributor standard specification engines in the loose parts box. The optional Sub-Relay connector (CR5)
is intended to activate 4 optional features such as engine stop switch, droop-switch, ECO lamp, and engine speed monitor.
All of these optional features are located in the accessory connector (J18) in the wire harness on pins 3,4,5, and 6. In the
event that these features need to be activated one additional relay P/N: 198461-52950 must be ordered from the Yanmar
America Part Department.

Yanmar America Part Department Phone # : 1-800-966-7685

Hand tighten all bolts and nuts until assembly is completed, then torque according to specifications in Table 1. The numbers in ()
represent the item numbers.

1. Fasten Control Panel (1) to the Mounting Bracket (7) using Isolators (3) and Nuts.
NOTE: Make sure isolators are not twisted during installation to avoid premature failure of components.
2. Assemble Control Panel (1) and Mounting Bracket (7) assembly to injection pump side front engine leg using M8 x 25 bolts

(8) and M8 Flange Nuts (9).

3. The use of the KECMBL kit is recommended for securing the ECU to the engine for proper harness routing and vibration
resistance.

4. A relay mounting bracket has been provided with the kit. This bracket will allow the relays to be securely fastened to the
engine to reduce vibration and water damage.

Please see the next page for detailed installation instructions.

WARNING: Be sure battery cables are connected correctly. Disconnecting either the positive or negative battery cable while the
equipment is operating will cause premature failure of electronic components. Also, never weld on equipment with the
ECU connected to the wire harness.

NOTE: In the event that the 60" wire harness extension needs to be extended please follow the manufacturer's assembly and
wiring procedures. Please visit www.deutschip.com and click on the Connector Repair or Helpful Hints link to download a
more detailed procedure on how to properly assemble a connector. As always never use scotch locks or butt connectors to
extend the wire harness. All extended wires must be soldered and sealed.

Constant Speed Applications:

Enabling Engine Speed Switch #1 -
Locate the 12 pin Deutsch accessory connector and jumper the pin #2 (ground) with pin #11 engine speed switch #1. Use
the female connector that comes attached to each wire harness to make the connections. This will enable the Engine
Speed Switch #1 for constant speed.

Enabling Engine Speed Switch #2 -
Locate the 12 pin Deutsch accessory connector and jumper the pin #2 (ground) with pin #12 engine speed switch #2. Use
the female connector that comes attached to each wire harness to make the connections. This will enable the Engine
Speed Switch #2 for constant speed.

Remote Mounted ECU Applications:
For applications that remotely mount the ECU within the wire harnesses reach please use the following ECU mounting

guidelines:

1-  Install the ECU in a location that is not subject to steam or high-pressure water for cleaning

2- Install the ECU in a location that is well ventilated and not subject to direct sunlight.

3- Install the ECU so that the connector faces downward. Failure to do so may trap water in the connector, resulting in

corrosion of connector pins.
4-  Ensure no water is trapped inside the connector when plugging the connector. Water inside the connector may
corrode connector pins, resulting in malfunctioning of the ECU.
Refer to harness drawing for additional design requirements for consideration of application. A troubleshooting guide is available
through Yanmar's Distributor Website or by contacting Yanmar America's Service Department.

Table 1: Comply with torque standards in the table to avoid unexpected damage during installation or in the future.

Diameter x Pitch Kgf-m Foot-Ibf N-m
M5x0.8 0.4~0.7 3~5 4~6.7
M6 x 1.0 1.0~1.2 7~9 9.8~11.8
M8 x 1.25 15~29 10.6 ~ 20.9 14.4 ~28.3
M12 x 1.75 8.0 ~10.0 57.8~72.3 78.4 ~98.0

PAGE 2 OF 6

KP4 - PANEL KIT
INS-KP4-0012




YANMAR.

YANMAR CO., LTD.
YANMAR AMERICA CORP.

Harness Routing Instructions

1. Lay the loose harness on engine to gauge fitment and placement of where the relays, ECU, and connectors should go
based on the wiring diagrams provided. Refer to TNV application manual and ECU checklist for cautionary measures to be

taken when mounting a harness to an engine.

2. Secure largest section of loom to the flywheel housing with the large zip tie and bolt down mount. There will be a series of
bolt holes on the top of the housing that will be M8 or M10 depending on the flywheel housing. See charts below for which

housing will require which bolt to mount the harness to the housing.

4TNV98(T)

SAE #3  [M10 bolt

SAE #4  [M8 bolt

4TNV84T

SAE #4  [M10 bolt

SAE #5  [M10 bolt

HellermanTyton mount and large
wire tie to hold down the large
section of loom to the flywheel
housing. Make sure mount and loom
have the proper orientation to allow
the loom to rest close to the flywheel
barrel.

3. Secure the ECU such that the connector faces down and there is a downward loop in the extra harness length to prevent
water from pooling in the connector. An optional ECU mounting bracket (Kit # KECMB1) was used to mount the ECU to the

engine in the following photos.

Wire tie the starter and alternator loom
together above the starter.

Route ECU loom behind the starter, this will
allow a drainage loop in the harness to
prevent water pooling.

ECU is mounted to engine using the
KECMB1 kit, shown behind the ECU in this
picture.

{Downward loop |

KP4 - PANEL KIT
INS-KP4-0012




% YANMAR CO., LTD.
== YANMAR AMERICA CORP.

YANMAR

Harness Routing Instructions

4. Using the 15mm P-Clamp, secure the fuel injection pump harness branch to the block. The mounting points for the turbo
engines will differ from the naturally aspirated engines. Please see the pictures below for reference on exact positioning.
This will allow routing of the harness behind the fuel filter and cooler lines up to the EGR and coolant sensor. Please refer

to the corresponding picture below for reference:

NVOST-

4TNV98-Z ) °
4TNV84T-Z
Relay mounting Use P-clamp to secure harness to block to Relay mounting Use P-Clamp on lower bolt
bracket fixed to aIIovy for Ipose routing .of air heatfsr wire and bracket fixed to hgle to secure harness and
fivwheel h . fuel injection pump wiring. Use wire ties to fivwheel h . wire ties to bundle loose
YWHee ousing bundle loose loom. ywheel housing loom.

5. Route the EGR branch behind the cooling hoses and fuel injection pump up to the EGR connector. Route the coolant
sensor pig tail across the valve cover using the existing metal clamps to secure the loom.

Coolant sensor wire routed
through the EGR coolant clips.
The coolant hoses and harness
are secured with a wire tire close
to the thermostat.

s

i R T T AR
Refer to harness drawing for additional design requirements for consideration of application. A troubleshooting guide is available
through Yanmar's Distributor Website or by contacting Yanmar America's Service Department.

KP4 - PANEL KIT
PAGE 4 OF 6 INS-KP4-0012




PANEL KIT

INS-KP4-0012

KP4

PAGE 5 OF 6

- (@)

o e P Py R ” e st
Xy = s opuas P oesuund e o g o) A V2 120 S COUALRRSD 0
< w Z UB9 QWIONI3[3 € JaLL JeLULBA SSAUIEH € E Tn JorRULIBL NYD o HONBLUTOS I A oot Aol
= s === Josuas = o
zZZ 10-5002-966 a0 dwel soremoy e H B0 NV

o oin) m
< o B:E Tz Tﬂ 9SSV ECT|g 20z Toreusayy 95 v e ¢r|Hd
> e VAR s |@ ™
ano 50el8 oMY OT 73 10525 A3y oA 403 o Ixlo NSEEE = | €2 1|0 5§ v €2 T|x
< " S s v et & |TE ZIs3 g5 SR & YARVARY
s d-aND oeI8 OV 9T 2v3 o0 v e |9 =15 B g G213 Z H VARVARY. <z s 3olelolols
He = > » @ 5l bl S§5|c|3|2
S Ve PRI oY 22 523 P o o s o z 85 2 0 2l9 g - EE|2|Z2[2
- 5 s o o Bl EE e 2|3z sl5|z|E
] g 18 2 z8lzln oz g S EAE]
<C axd TomE o2 23328 (B3 g |2 elg |z Ak g2
lav. o o B |58 8 BE|E|e V|8 2 |8 2le o e e =
olzlola|T |0 3 5 E3 I cl
> axt i bRl P @ l— pox omv 81 S
i SI8FIR|BR g & 3o |n zlzlz 2|m|m|m
NvoR 4 8lg e 3I13/12(8
RIZ® 5|56 g5
3 slz|g N
VD U2319 Y1 OMV 22 663 MM SIZ1Z RINIRI|N
T Fl1E|e
HNVO WOIPA OMY 22 0v3 — Z|2|2 Flg|s HHEERE
o€ 212t (6|8 > |3 o (0|3 |8
Taiady  WEieen SN 22 113 13 mezpds b oo |2 e oo |%|z
w 1t g5 2l|8 RSB
Sdldav  aABem oMY 22 603 603 S Tpds B3 212 e 8||& 2121g)5
£% otlor: H g2
SV BIO/IBsI0 oMY 22 903 03 10 Pds B3 3 g
oe: 6l
Lol ady AN SV 22 €13 €13 mspeun oo | 808
ED 8|8 5122
Siady  Peuueer SN 22 503 503 s dooi ey 5|33
ae: 8 K R wln |z
Zdl-ddv  BIO/MOIPA OV 22 113 — av13 ewy NS
laz: 9|9 Z|Z2|2
Taddv U0 T oW 22 723 23w dooig HHEH
v sls
2d0-ddv UMoIg 9V 22 203 203 dueion HEE
e v|v EAEEES
TdO-ddv  anig/MOlISA OV 22 023 <13 T ms doig g
loc: ele
woaL 223 uon pds B3
£ z|z
avL [ 500 )
£ oS |t
M T (G0 vombr |
ES ued
MSNGNHS SNE/ueaI> SN 22 513 orr e puea
o Huossory x
w-avol Bnig
£ "
NG l18/3b0=io oMy 22 223 MOIA OMY 22 |a0ra Brid
o A
GNTIHRSd | UeLOWY ZZ €23 « MOIoA O 22 80V
E3 — 25 n
VIV (SR U5819 11 MY 22| G6E3 URD oW ZZ B3 MOTNVD
e 5 )
GWdIS  US/MOlA 9V 22 T03 2 m g Bnig
ve 3 s
WAlS  N@/moleA oMY 22 T13 H ° Brig
%3 < )
GINALS  PoU/NOIPA WY 22 T2 8 [ T =R W E o)
e g d
V-NdLS MOIIBA DY 22 TET m & 8BURI0 MV BT GGV PUS Sald 110
E 9 u
FEY) ECRECEXE] & @ AU Sy 81 158 6
v w
OSOvE  onR oMV 22 273 U310 TTOMY 22 863 1amod SmoiiL
T
B R0 oMY 22 983 /WM OMY 22 SE3 e
w; *
DA% NE/SHM oMY ST 173 SUGN OV ZZ 898 JeiwoieeL
K2 8 1
WiN3S QU oMY 22 013 apiuid omv 8t | 08 L— AU OMY 9T 0208 (ST) A10ssa00y.
He: u
GNOWGEN  Peia oMY 22 613 TS oMy 2z 213 dueT Buiem
e &S °
W SN/@ %A O 2Z 613 S@nd SMY 22 V203 = SANG oMY v 208 Jamod 13
B < )
SV /oW oMY 22 563 [~— wm/ped o o Sdind MV 8T 0208 3 PEIE MY 22 300V PRNS VD
ot 3
N3 T 3 Sdnd SMY 81 V208 618 S VT 000V o
ne: e L& & a
n Py OMY 9T 8 8 SME/P3y OMY vT vBoa8  (09) Jenes
re 5d5 s
Ms1008 EZ] | UG oMY 22 8823 U 10suas
Ine: g
AR LHAY UeL oMY 9T 773 WWPSY OMY 9T 8v8 7 POUOMY ¥T €98 (06) +Aiaeg
ot B
NSOV UseI9 % SMY 22 €63 R S|
ov:
MSNOI aydind 9MY ZZ V203 WMWP3Y OMY 8T VBrE e1g OMY ¥T 200V
i
NSLWVIS  IE/PoY SV 22 803 ABPIUIG MY BT %18 S 22 00V
jat
| RN woR S ve3 PeIE OMY 9T 673 1 remoworse furt
X U315 11 9V 22 83 eI oMY ST 213 “Reweg ) ovrs
®
v 1oA/P3E WY BT €73 eI OV BT 800V
wr
D WWDa OMY ST 8v3 o618 5MY 22 00V %18 SV 22 V00V
By i eI OV BT 00V
o A o5 )
sovs L auees e o or 658 ———\ Py OWV ¥T 9658 Pop— lBAId DY NNU Pe OMY VT €98 . —12Nd|  Pod OMV T 9098 '\ Pay OV 0T 098 un
o} 5dS
Bup o SN 2T 0658 = 1_ I Po o 9T voa el | peomvor voes Lo  Kaweg U5
on# 105 Jauers /e sy v 998 S 8 v 3
B[EEE  slafe|sf® 5 BEE B gkl EE T3 omemeits
o 28 g 8 Slele ¢ £ & g |82 -
LT ewoniy  weLomver o8 8 “
oz 18 98 68 0¢| %" 18 98 8 87 o 95 v ezt 7 oot 7 9 s v ezt Tmﬂ 7 9 s v ez T£ 3 o
. 8 o8 S8 o€ 8 %8 S8 06 95 veEct S5 v ezt S5 veEct H
R A A A AN AAAA AAAA AAANA 2
2
feppu et fepu fepau fepu 3 ?
wouad BURS soveniay ure ans ™ k Bury
s o 20 To s o L g wowamny PO OF B8 va s L 95
S A [ | R




YANMAR CO., LTD.

PANEL KIT

KP4

0012

INS-KP4

m 210139345 OT0ZAONTE
s 2090 JWOIDIR E UL SAUEA SSURK
A oy T0-5002-966 oqunN ueg
x paseapy sws | V7T o | [MWTHONI quy
> =) el _|
811 ST (5% 0z zotl | g | [rsel
0L 9T (24 * ag 7 osT
pueg
sul S0 I 7»
oF = 5
-~ & | o o
~g 38 +g RuUes <9
- +8 seuers = st =
5
2 | | pousrs : | 9 |
- foLers odT"
23
Ef 7 oy
S8,
Aiossanoy JojeumLa |
403U —_
8rzd Ketoy SNANYO 0/TY
NV L0/Td = &
2F amstemew | N
58
fepy
o5 wauatd o0/ ﬁ sosues )
32 5
8 i o 60
°o® fosel __somenoy
o= ! o5
28
v asna ot osny_| ]
ans 4 N T4
fopy Aoy ey
ans €90 Joweniy UeW 650
- %‘
+g 0wy
280
°§
358 L z
8% T oF
g SB
dung _H@_
jond Tr oI
| [ote] | o0
ovz 7
T
Josuas dwa)
WeI00D ZTC _ m@
JE ewen
HOITIC

ot asn3
U 23
“FEAUEA 01 SRR AUeLIEN pu? 10dINS [ IS €
(warenbs 10 QZOAZTOSVINEY L10)
05-0L2T-TVE Nd VO S| 10 PUE €210 40} Walweoeidy 2T
SWBISAS QINSSAIC-UBN) Ul SSBUR PLE (1033 USEAA 10U 00 T
Wauudinba aUp Uo Bupa 2102 AITIEq PUE (1033 U1 199025 0T
Waudinb aup Bupsas 01 Joud Alaleq VAUCRA 6
Kioniop WaLdnbo o1 8
101930000 2 oW Anua aImisiow Uenaxd o
areudoxdde Ag pegeidel a0 ISMU SI01AULCY PAFEaS WO PaNOLR) SRM ALY L
“K12Wed 941 01 ARSI OPeLL 30 151l () EST PUE (+) OSC SUORGLUD JoMOd
(02080-686621T Nd JewUeA) 19001q Bununows
0 Shefes LERTE pLe SuoRED0ES EALLTEA Jod SUIBLR LD SSAUTRY AN0Y
- (s {w papnpul 10)
+ ey~ Aiomeg O PUR 220 "Ta0 10} SAR[D1 05625 TOVEGT Ne JoUNIEA AUO 380 1.

st ost ("1 'sfefas ‘feuruia) BU) SUOIYBUCD PAIESSUN UO BSEBI5 UIBRIP 9N '€
SI0135ULI0 Paeas U0 aSeal JUIBIRIP 35N 1ON 0T 7

9498 01 0~ :aBuey imesaduRL

© 00T U 3BeWRq 90T AR BUITZIRHO BOUEISISaY YI0US

WLZ P 'ZHG5~0T ‘SaUIRIG BUNEISO ‘3OURISISaY LONEIA

S310N Uone|[eIsul

PAGE 6 OF 6

YANMAR.




